



中国认可
国际互认
检测
TESTING
CNAS L5950



Test Report

No.:SPF24031867

Date: Apr. 12, 2024

Page 1 of 4

PT.SINAR HARAPAN PLASTIK

Jl.KAMAL RAYA KAV 1 NO 2 komplek pergudangan kamal indah Rt002 Rw001 kamal kalideres Jakarta Barat 11810

The following samples were submitted and identified by/on behalf of client as:

Name of product/item: VOLTA 5077(TOYOTA LAND CRUISER 300 GR SPORT & VOLTA 5078 Lexus (LX600)

Item No.: VOLTA 5077, VOLTA 5078

Sample received date: Mar. 02, 2024

Testing period: From Mar. 02, 2024 to Mar. 14, 2024

Test conclusion:

Summary	Result
1. Consent Judgment No.RG-356892 for Toys on Total Lead content based on the California Proposition 65	---
US California Proposition 65 (Superior Court of California-County of Alameda Case No. RG07356892)-Lead in paint/similar surface coating material	Pass
US California Proposition 65 (Superior Court of California-County of Alameda Case No. RG07356892)-Lead in accessible substrate materials (Including Children's Metal Jewelry)	Pass
2. Phthalates ACSC Case No.BG-07350969 for Toys (designed for or reasonable used by children under six years of age, childcare articles for children up to 3) on phthalate content based on the California Proposition 65	Pass

Tested by : Potter
Zhang PeiXun, Potter

Inspected by : Wenxia
Zhang WenXia, Wenxia

Approved by : Lin
Lin JiaSheng, Lin



The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn.



Test Report

No.:SPF24031867

Date: Apr. 12, 2024

Page 2 of 4

1. Lead (Pb) analysis:

Lead in non-metal substrates materials:

With reference to CPSC-CH-E1002-08.3, by Inductively Coupled Plasma-Optical Emission Spectrometry (ICP-OES) analysis.

Sample No. Item(s)	Result (mg/kg)				Report limit (mg/kg)	Limit (mg/kg)
	1	2	3	4		
Pb	ND	21	ND	ND	10	100

Lead in paint and similar surface coating materials:

With reference to CPSC-CH-E1003-09.1, by Inductively Coupled Plasma-Optical Emission Spectrometry (ICP-OES) analysis.

Sample No. Item(s)	Result (mg/kg)	Report limit (mg/kg)	Limit (mg/kg)
	5		
Pb	ND	10	90

Tested component(s):

Code	Specimen name	Code	Specimen name
1	Gray plastic	4	White plastic
2	Black plastic	5	Silvery coating
3	Transparent plastic	/	/

Note:

ND = Not detected (less than report limit);

mg/kg = ppm = part per million.

(1) As specified by applicant, to test content in the selected materials of the submitted samples. The test results are only responsible for the submitted sample.

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing, reviewing and approving person. The test report is invalid if scribbled or altered. Any dispute of the test is received, exceeding which the testing body within 15 days after the test report is received, exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuocheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn.



Test Report

No.:SPF24031867

Date: Apr. 12, 2024

Page 3 of 4

2.1 Phthalates (PAEs) analysis:

With reference to CPSC-CH-C1001-09.4, by Gas Chromatography-Mass Spectrometry (GC-MS) analysis.

Item(s)	Sample No.	CAS No.	Result (mg/kg)	Report limit (mg/kg)	Limit (mg/kg)
			1		
Dibutyl phthalate (DBP)		84-74-2	ND	50	1000
Benzyl Butyl Phthalate (BBP)		85-68-7	ND	50	1000
Di(2-ethylhexyl) phthalate (DEHP)		117-81-7	ND	50	1000
Di-n-Hexyl phthalate(DnHP)		84-75-3	ND	50	1000
Di-'isononyl' phthalate (DINP)		28553-12-0, 68515-48-0	ND	100	1000

2.2 DIDP analysis:

With reference to ISO 8124-6:2018, by Gas Chromatography-Mass Spectrometry (GC-MS) analysis.

Item(s)	Sample No.	CAS No.	Result (mg/kg)	Report limit (mg/kg)	Limit (mg/kg)
			1		
Di-'isodecyl' phthalate (DIDP)		26761-40-0, 68515-49-1	ND	100	1000

Tested component(s):

Code Specimen name

1 Black plastic (wire skin of car light) + Yellow plastic (wire skin of car light) + Red plastic (wire skin of car light)

Note:

ND = Not detected (less than report limit);

mg/kg = ppm = part per million.

(1) As specified by applicant, to test content in the selected materials of the submitted samples. The test results are only responsible for the submitted sample.

(2) Mixed test has been performed and the result(s) is (are) calculated using the total sample weight.

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing, reviewing and approving person. The test report is invalid if scribbled or altered. Any dispute of the test is received, exceeding which the testing body within 15 days after the test report is received, exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.

Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn.



Test Report

No.:SPF24031867

Date: Apr. 12, 2024

Page 4 of 4

Sample photo(s):



End of Report

The test report is not valid without the stamp of testing institute or the special stamp of testing report. Copy of the report is invalid without the additional above mentioned stamp. The test report is not valid without the signatures or seals of the testing , reviewing and approving person . The test report is invalid if scribbled or altered. Any dispute of the test is received , exceeding which the testing body within 15 days after the test report is received , exceeding which the dispute will not be accepted. The result of the commission test is only referring to the sample(s) accepted. This report is forbidden to partly duplicate without the permission of our unit. Shantou Perfect Testing Technology Group Co., Ltd.
Add: Room 706, 7/F., Zuo Cheng Building, Middle Section of Yuting Road, Shangdai, Chenghua Street, Chenghai District, Shantou, Guangdong, China Tel: 0754-88894222 Email: spg@spg.net.cn Report searching: www.spg.net.cn.